coordinate. partner. advocate. serve.

February 15, 2018

Ms. Lisa Helmuth

WQM Plan Program Coordinator

Wisconsin Department of Natural Resources
101 S. Webster, WT/3

Madison, WI 53707

RE:  Recommended Update to the Chippewa Falls/Eau Claire Urban Sewer Service Area Plan for
2025

Dear Ms. Helmuth,

We are submitting a proposed update to the Chippewa Falls/Eau Claire Urban Sewer Service Area Plan for
2025, updating the policies and streamlining the plan review process for the Chippewa Falls/Eau
Claire Sewer Service Area. The Chippewa-Eau Claire Metropolitan Planning Organization (MPO)
adopted Resolution 18-02 at its February 7, 2018 meeting. The MPO's action followed a noticed public
hearing and considered an advisory recommendation from the MPO’s Technical Advisory Committee
[...]
steep slopes may only be allowed if an engineering study is completed AND a Type IV SSA
Amendment is approved.

Allowable changes resulting from an acceptable engineering study that is submitted to and
approved by the local regulating entity before a subdivision plat or certified survey map is
recorded shall allow the land divider to represent appropriate changes on the a subdivision plat or
certified survey map.

60 Chippewa Falls-Eau Claire Urban Area Sewer Service Plan—2025



Engineering Studies and Stabilization Plans

For this plan, an engineering study or stabilization plan
can include site planning documents, grading plans,
stabilization plans, geotechnical reports or other such
technical reports prepared by a Wisconsin-licensed
engineer that sufficiently demonstrates that the land,
with potential best practices, is suitable for the
proposed intensive land disturbance.

Such engineering studies should include, at a minimum,
the following (or comparable) information as required

Allowable changes resulting from
an acceptable engineering study
that is submitted to and approved
by the local regulating entity after a
subdivision plat or certified survey
map is recorded shall require the
land divider to represent
appropriate changes on a separately
recorded document, such as an
Affidavit, that includes a legal
description and graphic of the

subject area. Until this is
accomplished, a deed restriction or
similar note on the plat or CSM
shall designate areas of steep slope
of 20% or greater as unbuildable.

by the regulating entity:
() Summary of subject site and proposed changes.
(i)  Soil types.
(iii) Existing conditions and slopes, including
existing erosion and slope stability.
(iv) Proposed land development.

(v) Proposed erosion control best management
practices, including any retaining walls.

(vi) Identification of a single responsible party,
before, during and after changes to slope.

(vii) Verification and statement that changes to slope
does not reduce the existing water quality, the
existing erosion, or the stability of the slope.

(viii) An engineer’s stamp and signature on the report
verifying the accuracy of the document.

As determined by the Wisconsin
Department  of  Safety and
Professional Services (WDSPS) or
Wisconsin Department of Natural
Resources (WDNR), if local
construction site erosion controls
and/or stormwater regulations are
not adequately implemented as
described in this plan, all sewer
extensions into areas of 20% or
greater slope will not be approved
in the respective municipality until

Depending on project and site circumstances, a local
regulating entity may require additional information or
studies, including reports provided by a licensed,
geotechnical engineer.

such time that the department
determines that adequate
enforcement is achieved. Similarly,
WDSPS or WDNR may require

changes in the review, approval,
amendment, and tracking processes under this plan should it be determined that the policies and
procedures in Chapters 4, 5, or 6 are not being adequately implemented or adhered to.

3.4.4 Other Environmentally Sensitive Area Considerations

While this sewer service plan emphasizes protection of environmentally sensitive areas, it also
recognizes the possibility of a conflict between environmental preservation and legitimate local
and regional development. An example may be the need to cross an environmentally sensitive
area to service an outdoor recreation facility with sanitary sewer lines. When such a conflict
occurs, the problem should be resolved with utmost care taken to minimize damage to the
environment. During implementation of this plan, the environmental constraints and local

Chippewa Fall/Eau Claire Urban Sewer Service Area Plan — 2025 61



limiting conditions in Chapter 3.2 may also be considered to the extent provided by the goals and
policies in Chapter 4.

3.5 ANALYSIS OF WASTEWATER TREATMENT SYSTEMS AND
DEVELOPMENT AREAS

Note: Chapter 3.5 was not updated as part of the 2018 SSA Plan policy update.

3.5.1 Current Sanitary Sewerage Systems

The Chippewa Falls-Eau Claire Urban Area is served by two wastewater treatment facilities —
the Chippewa Falls and Eau Claire Wastewater Treatment Plants. The City of Altoona also owns
and manages a sewage collection system which is connected to the City of Eau Claire treatment
facility. Thus, the Cities of Altoona, Chippewa Falls, and Eau Claire are the designated
management agencies for the area.

The Chippewa Falls plant serves the City of Chippewa Falls and the Eau Claire plant serves the
Cities of Eau Claire and Altoona, in addition to portions of the Washington Heights area. Map
12 on the following page shows the sanitary sewer trunk systems and areas currently served with
municipal sewer for both sanitary sewer systems as of January 1, 2005, along with the current
(prior to this plan) sewer service area for reference.

Both the City of Chippewa Falls and City of Eau Claire have long-standing policies that sanitary
sewer service would only be provided to properties located within their respective municipal
limits. Landowners of unincorporated properties would need to petition for annexation, and
meet all applicable standards for annexation, prior to receiving sanitary sewer service. As could
be expected, at times this has resulted in some strained relationships between the cities and their
respective neighboring towns. This policy was upheld in the 1970s after the City of Eau Claire
participated in a lengthy legal battle which went to the U.S. Supreme Court.

In April 2003, the Village of Lake Hallie was incorporated under Wisconsin Statutes Section
66.0207. This is especially relevant to this plan due to the Village’s location between the two
cities and since those landowners within the Village would no longer be able to petition either
the City of Chippewa Falls or City of Eau Claire for annexation and, thus, water and sewer
services. Currently, the Village of Lake Hallie is experiencing considerable growth, though no
community sanitary sewer service is provided within the community.

Map 12 also shows an important boundary used during facility planning. State Highway 29 is
used as a break or boundary during wastewater treatment planning facility planning in the urban
area due primarily to topography, with the City of Eau Claire Facility Plan encompassing those
areas to the south and the City of Chippewa Falls Facility Plan encompassing those areas to the
north. The STH 29 corridor is roughly where a natural drainage break exists, with drainage
flowing towards each respective facility. Sewer service could be extended further from either
city with appropriate engineering (and likely increased construction costs), but natural drainage
patterns combined with the physical barrier which the highway and its associated stormwater
improvements impose makes State Highway 29 an appropriate planning boundary.

62 Chippewa Falls-Eau Claire Urban Area Sewer Service Plan—2025



MAP 12 N &/
Areas Served with Municipal Sewer L\‘E 7/>/
-

(as of 1/1/05) d 1 S
(R 5|
. S
| 17 o 3
p e -

N \ m ! E

- / =

__ig —
J i N rémp
J 29 / |} | =S| \
il 7 ) (0]0)
/'1Lr 5 - ~ __j
< /l | | N
\ O Esoé
S _ Y _\ w E
I_\
| / °
1 -
\ i
C § AL

Sewered Areas

./ Municipal Boundaries
SSA Boundary (as of 01/01/05)

,",’ Sewer Facility Planning Boundary
[ Surface Waters

Chippewa Fall/Eau Claire Urban Sewer Service Area Plan — 2025 63



3.5.2 Description of Wastewater Treatment Plants

Chippewa Falls Wastewater Treatment Plant

Located at 1125 West River Street, this facility on the north side of the Chippewa River is
somewhat centrally located to the community. Initial portions of the Chippewa Falls Wastewater
Treatment Plant were constructed in 1952. The project included the control building and raw
sewage pumping stations, the primary clarifiers, and two digesters which currently serve as
secondary digesters.

The secondary treatment facilities were added in 1968 to allow the City to meet increasing
wastewater flow and organic load demands. The major units included the four aeration basins,
two final clarifiers, return sludge pumping facilities, engine-driven blowers, and the primary
digester.

Improvements in 1984 increased the hydraulic capacity of the preliminary treatment units,
increased raw sewage pumping capacity, added a third clarifier, and provided for the
construction of a new chlorine contact tank. In addition, flood protection and effluent pumping
facilities were provided to ensure that treatment plant operation can be maintained during high
river stage.

A $5,000,000 expansion was completed in 1997. The expansion upgraded the removal system to
include biological phosphorous removal, additional bio-solid handling, and automated facilities.

In 1999, a digester cover was replaced and additional sludge heating and mixing equipment was
installed at a cost of $1,000,000. An effluent diffuser was also constructed to help reduce the
concentration of copper in the effluent, thus allowing for an increase in the permitted amount of
copper able to be discharged at the plant.

Between 2003 and 2005, both secondary digester covers were replaced and external heat
exchange and mixing systems were installed. The three 1960’s vintage engine-driven blowers
were replaced with 150hp electric motors and new blowers and controls. Two 30 kw Capstone
Micro-turbines were installed to utilize methane gas produced in the anaerobic digesters. A heat
exchanger for micro-turbine exhaust was added to increase efficiency, and the digester heating
boiler was replaced. The control building size was doubled to include a new laboratory, office
space, and personnel facilities. The grit removal system was also replaced. New motors were
installed on the existing raw sewage pumps and one new pump and motor were added.

The treatment plant has a design capacity of 5.61 MGD and can treat a momentary peak flow of
nearly 15 MGD. The plant is currently operating at 75% of BOD capacity with a current average
sewer flow of 2.2 million gallons a day.

The Chippewa Falls plant provides physical and biological treatment to obtain a secondary level
of treatment. The physical treatment is provided by a bar screen, grit removal, and primary and
secondary clarifiers. The biological treatment is provided through the activated sludge process in
which organisms and bacteria are allowed to feed on the organic matter in the wastewater in the
presence of oxygen. Chlorine is then added to kill the remaining micro-organisms and the
treated wastewater is discharged into the Chippewa River. The settled solids, or sludge, from the

64 Chippewa Falls-Eau Claire Urban Area Sewer Service Plan—2025



primary clarifiers and scum from the primary and secondary clarifiers are pumped to anaerobic
digesters. The anaerobic digestion system consists of one primary and two secondary digesters.
Once the sludge has been stabilized and thickened, the sludge is applied to agricultural land or

stored for later application.

Chippewa Falls Wastewater Treatment Plant
Design Wastewater Flows and Characteristics

Parameter

Design Flow

Average Monthly Flow
Peak Flow

Design BOD-5 day loading

Design Characteristic

5.61 MGD

3.099 MGD (high) 2.200 MGD(low)
5.0 MGD (10/10/2000)

5,330 Ibs/day

Monthly Avg BOD-5 day loading
Monthly Avg BOD-5 effluent concentration
Monthly Avg Suspended Solids concentration

5,100 Ibs/day (high) 3,200 Ibs/day (low)
7 mg/l (high) 5 mg/l (low)
17 mg/l (high) 9 mg/l (low)

The 2004 Compliance Maintenance Annual Report (CMAR) rated the plant at 3.5 points.
Several plant processes are at performance limit capacity, including: RAS pumping, final
clarification, and solids handling. Very high summer weekday organic loads (>5,000 Ibs/day
BOD) and low weekend organize loads make control of the biological phosphorus removal
process very difficult and sometimes unreliable. It has also led to settlability problems in the
final clarifiers due to filamentous microorganism growth. Some form of flow/load equalization
may be necessary.

Eau Claire Wastewater Treatment Plant

The initial wastewater treatment plant in Eau Claire was built in 1940 at the present plant
location on Ferry Street on the Chippewa River on the southwest corner of the community. This
plant consisted of settling tanks, digesters, and sludge drying beds. The treatment facility was
expanded in 1960 with construction of additional settling tanks and chlorination facilities.

The present secondary treatment plant was built in 1980 and consists of grit tanks, primary
clarifiers, rotating biological contractors (RBC’s), final clarifiers, and a chlorine contact system.
The biosolids produced from the treatment process are treated in four anaerobic digesters and
then applied to agricultural fields. The biosolid storage capacity is inadequate to meet the six-
month storage requirements and expansion in being considered.

The Eau Claire treatment plant has a design flow capacity of 11.5 million gallons per day (MGD)
and currently treats an average of about 6.5 MGD. The current Facilities Plan, dated December
1992, indicates that the plant will require updating by 2015. Trace copper from local
manufacturing can be found in the sewage, but this has not been a problem due to pretreatment
and current lower levels of manufacturing activity, but could become an issue in the future.

The Eau Claire wastewater treatment plan is presently meeting applicable wastewater quality
standards. The Wastewater Pollution Discharge Elimination Permit (WPDES) for the plant was
reissued in 2005 and contains an ammonia limit to the discharge, which will involve plant
modifications.

Chippewa Fall/Eau Claire Urban Sewer Service Area Plan — 2025 65




Eau Claire Wastewater Treatment Plant
Design Wastewater Flows and Characteristics

Parameter Design Characteristic

Design Flow 11.5 MGD

Average Monthly Flow 7.835 MGD (high) 6.095 MGD(low)

Peak Flow 11.99 MGD (5/14/2003)

Design BOD-5 day loading 33,700 Ibs/day

Monthly Avg BOD-5 day loading 17,901 Ibs/day (high) 13,002 Ibs/day (low)
Monthly Avg BOD-5 effluent concentration 15 mg/l (high) 6 mg/l (low)

Monthly Avg Suspended Solids concentration 17 mg/l (high) 10 mg/l (low)

The December 1992 Facilities Plan amendment includes an implementation plan for facility
improvements. Additional attention to the phosphorus removal system may be required within
the next 6-8 years. The 2003 Compliance Maintenance Annual Report (CMAR) rated the plant
at 32 points, noting the overall age of the facility and the fact that only four to five months of
sludge storage capacity was available.

3.5.3 Regional Treatment Alternatives

The existing Chippewa Falls-Eau Claire Urban Sewer Service Area Plan for 2010 analyzed a
variety of wastewater treatment alternatives, including having a single regional facility, three
regional facilities, and on-site systems. Based on the analysis, it was determined that utilizing
the existing two sites and facilities was the most cost-effective method of providing treatment for
the service area.

The Wisconsin Department of Natural Resources maintains a non-proliferation policy for
wastewater treatment. The first sentence of NR 110.08(5), Wis. Admin. Code reads, “It is the
policy of the department to restrict the construction of new sewage treatment facilities in order to
preserve and protect the quality of waters of the state.” Any proposals for new or upgraded
facilities must be “necessary” and “cost-effective” (NR 110.08(5), 110.08(6), and 110.08(4)).
Regionalization alternatives typically provide certain efficiencies in management and operation
from one plant versus multiple smaller plants, though these alternatives should be individually
assessed on a project-specific basis for environmental pros and cons.

Recently, the Village of Fall Creek to the southeast of Eau Claire investigated alternatives for the
future of wastewater services for their community, including potentially connecting to the City of
Eau Claire system. Given the distance, approximately twelve miles, it was determined that this
alternative would not be cost-effective at this time.

66 Chippewa Falls-Eau Claire Urban Area Sewer Service Plan—2025




3.5.4 Engineering Constraints

In the context of this plan, “engineering constraints” are directly related to the technical
feasibility of providing cost-effective municipal sewer services. Three primary factors constitute
these engineering constraints—the existing sanitary sewer infrastructure, topography, and other
significant barriers (e.g., interstate highways, large water bodies, existing development). These
constraints can then be compared to expected growth areas to help establish the sewer service
boundary. Fragmented or semi-large lot residential development on private sewer systems can
be an engineering constraint since it would not be cost-efficient to provide sanitary sewer
services to non-contiguous, individual parcels.

Map 13 on the following page generally delineates those unsewered areas which can be most
cost-effectively served by municipal sanitary sewer based on engineering constraints, also
keeping in mind local growth trends of where development is occurring. This map was created
by working closely with the engineering personnel from the Cities of Eau Claire and Chippewa
Falls to identify physical (and related financial) barriers to expanding existing sewer service to
potential growth areas. Topography was a principal driving factor during this analysis. As
shown on Map 13, the area delineated as being most cost-effective for future sewer service
closely follows ridgelines; in many of these cases, to extend sewer service beyond these
ridgelines would require costly infrastructure improvements (e.g., liftstations).

For other areas, such as near the south end of Lake Wissota, existing development on individual
septic systems was determined not to be cost-effective for the provision of municipal sanitary
sewer for the foreseeable future. The existing land use map (Map 3) was compared to the
existing sewer services map (Map 13) to help identify such areas where existing, unsewered
development may pose engineering constraints.

The engineering constraints boundary is different than the sewer service area boundary which
gives additional consideration to population projections, local land use plans, and
intergovernmental relationships. However, the engineering constraints boundary should still be
considered in local planning efforts and intergovernmental discussions due to the ability to
possibly provide cost-effective municipal sewer services to these areas at some time in the
future, but not necessarily within the 20-year planning horizon of this plan.

Chippewa Fall/Eau Claire Urban Sewer Service Area Plan — 2025 67



MAP 13
Engineering Constraints

// / / " "‘"llllll--i L T |
/\K\/ 29 7 ’/ \7“;?]/
| V7« 00
=/
g R /Kf
~ { |W ------------ - - y
g AR L
Vo T ~ Aﬁlmi“ gt
- * ¢ \ .
RN e |
7 0N B

) o Al
"‘ } ,"‘[ :.L

N Engineering Constralnts Bou

/\/ Existing Sewer Trunk & Force Mains
Sewered Areas (as of 1/1/05)

/\/Approximate Ridgelines
~*. ~"Municipal Boundaries
Surface Waters mm———

’

68 Chippewa Falls-Eau Claire Urban Area Sewer Service Plan—2025



3.6 FORECAST OF URBAN GROWTH
Note: Chapter 3.6 was not updated as part of the 2018 SSA Plan policy update.

With anticipated improvements to the existing treatment facilities as defined in the respective
facility plans, adequate plant capacity should exist to provide sewage treatment for expected
future development in the planning area during the 20-year planning horizon. The next step is to
look at where development can and should occur within the urban area.

3.6.1 Methodology for Population, Housing, and Employment Projections

For demographic trends and population projections for the planning area, smaller geographic
units were utilized instead of municipal boundaries.

1) Defining the Sub-Areas -- The planning area was subdivided into traffic analysis zones
(TAZs) as defined by the 2000 Census Transportation Planning Package distributed by the U.S.